
    

    

CITY OF LOWELL 
LANE COUNTY, OREGON 

 

 

 

  

 

 

WATER SYSTEM MASTER PLAN UPDATE 
 

 

 

December 2006 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 

 



 

 City of Lowell 
 Lane County, Oregon 
 

 
 
 
 

 Water System Master Plan Update 
 
  
 
 
 
 
 October 2006 
 
 
 
 
 

 

H B H 
C o n s u l t i n g  
E n g i n e e r s  

.

EXPIRATION DATE: 12/31/06

0

E

2

OREGON

56560PE

U
L

J

,9Y

N

E

NIG E

01

R



City of Lowell 

Water System Master Plan Update Table of Contents 
  

  

HBH Consulting Engineers, Inc. Page i 

Table of Contents 
 

1.0 Executive Summary ......................................................................................................... 1-1  
[...]
Past planning efforts for the City of Lowell water system include: 

 • “Water System Analysis, City of Lowell, Oregon”, prepared by Westech Engineering, Inc., August 

1989 

 • “City of Lowell Water System Master Plan”, prepared by Systems West Engineers, Inc., November 

1998 

A significant rehabilitation/upgrade to the Lowell water treatment plant (WTP), designed in 2000 and 

initiated in 2001, is described in: 

 • “City of Lowell Water Treatment Plant Rehabilitation”, 50 engineering-size sheets of design plans 

prepared by Lee Engineering, Inc., February 2000 

The WTP improvements were implemented by 2002 and included raw water inflow from Dexter Lake via 

an intake near the covered bridge on the county causeway.  Furthermore, a study was conducted in 2001 

to determine a suitable location and other requirements for an additional “high-level” storage reservoir 

that would service properties at 870 to 980 ft in elevation within the UGB of Lowell: 

 • “Water Management and Conservation Plan [for the City of Lowell]”, prepared by Systems West 

Engineers, Inc., September 2001 

However, an additional reservoir has not yet been constructed. 

Since the completion of the last water system master plan in 1998, significant changes in drinking water 

standards required by the Safe Drinking Water Act (SDWA) have occurred, including the: 

 • Long-Term Enhanced Surface Water Treatment Rule (Stages 1 and 2) 

 • Disinfectants and Disinfection Byproducts Rule (Stages 1 and 2) 

In addition, the Stage 2 implementation of both rules will occur during the planning period of this study.  

These requirements were not addressed in previous planning efforts.  As a result, a master plan update is 

needed to ensure that the City of Lowell is properly prepared for eventual compliance with these rules. 

Furthermore, given the recent housing development activity in the study area, it seems apparent that the 

capability of the existing WTP (operating with only two filter beds) and single storage reservoir will be 

exceeded in the near future.  It should be mentioned that the 1998 study was greatly influenced by an 



Section 4 City of Lowell 

Existing Water System Water System Master Plan Update 

  

  

4-2 HBH Consulting Engineers, Inc. 

almost exclusive reliance upon ground water sources, as well as a principal recommendation that did not 

materialize (installation of a new modular, packaged WTP).  Consequently, the projections for the design 

life of the system proposed in the 1998 study are invalid. 

Population growth in Lowell has been slower than was predicted, but recent growth has been substantial.  

It is estimated that the current population is approximately 387 persons less than was projected in the last 

master plan; nevertheless, ongoing and emerging usages have stretched the existing WTP capabilities to 

the limit during periods of peak usage.  An update to the water system master plan is needed on growth 

projections in order to ensure prudent and economical planning.  Also, updated guidance is desired so that 

city infrastructure improvements targeted at development are congruent with long-term community needs 

and goals. 

Finally, available water system mapping is incomplete and does not document recent changes that have 

occurred.  Updated system mapping is desirable along with new analysis to reflect recent growth patterns 

and updated recommendations for system improvements. 

 4.2 City Water System History 

Over the years, the city has endeavored to secure and maintain a reliable supply of clean and safe water.  

This situation is primarily due to the natural geology and ecosystems of the area, as well as the impact of 

previous efforts to utilize the water sources available to the city. 

When the city was formed, it assumed operation of two wells from the Army Corps of Engineers.  Later, 

about 1958, a short intake line was laid in Dexter Reservoir, and water drawn from the reservoir via this 

intake received minimal treatment before its delivery to consumers.  In 1969, construction of a water 

treatment plant was initiated.  However, the original design criteria and plans for that plant apparently 

cannot be found.  Estimates of its production capacity range from 100 to 300 gpm. 

When the plant began operation, records seem to indicate that the treated water produced either met or 

exceeded standards existing at the time.  However, the plant evidently failed to consistently produce 

palatable water, which was reflected in recurring customer complaints about water quality.  As a result, 

the city arranged for a well to be drilled (Well #1), which was completed in 1971 and reached a depth of 

190 ft.  Another well (Well #2) was added in 1978 and reached a depth of 205 ft. 

Then, in 1979, the city proposed and scheduled various modifications to the plant and its intake, but many 

of these improvements were not implemented.  A modified intake was installed in 1980.  However, the 

city ceased plant operation shortly thereafter, apparently the result of continuing difficulties with efforts 

to achieve acceptable water quality.  Fortunately, the well-based system provided an adequate supply of 

water, in terms of both capacity and quality, during the 1980s. 

During the 1990s, an increased demand for water rendered the city wells unable to maintain a full water 

storage tank, whose presence is crucial to the proper operation of a well-based system as well as to ensure 

adequate fire flows.  As a result, usage restrictions were imposed on customers, and a moratorium on new 

service connections was initiated. 

It was originally believed that supply line leaks were the primary cause of the increased demand, and that 

these leaks prevented the wells from recovering after high-demand periods, thereby limiting their ability 

to nominally maintain full service levels in the storage tank.  Subsequent ground water investigations and 

a grant from the Rural Investment Fund eventually yielded a third well (Well #3), but operation of this 

well interfered with the performance of the other two wells, so that only a minimal improvement to the 

overall production capacity of the system was achieved.  Furthermore, a new concern emerged after the 



City of Lowell Section 4 
Water System Master Plan Update Existing Water System 

  

  

HBH Consulting Engineers, Inc. 4-3 

detection of arsenic in the ground water of this system. 

The combined effect of these problems eventually led the city to reconsider upgrading the dormant WTP 

and bringing it back online.  As mentioned above, significant improvements to this plant were initiated in 

2001.  Much of the city water system history is documented in reports which are referenced in Section 2 

of the 1998 water system master plan. 

 4.3 City Water Rights 

Currently, the City of Lowell utilizes Dexter Lake (or Reservoir) as its primary source of raw water.  Two 

wells, which served to supply all water until 2001, remain as backup sources in the event that the Dexter 

Lake supply becomes compromised in any way.  The water right to another well (Well #2), which did not 

function adequately, has been cancelled by the Oregon Water Resources Department (WRD). 

Data on the water rights (both past and present) for the City of Lowell are available from the database of 

the Oregon WRD, and are summarized below: 

Table 4.3-1 – City of Lowell Water Rights 

Source Type Applic. No. Permit No. Certif. No. 
Max. Flow 
Rate (cfs) 

Priority 
Date 

Ground (Well #1) G05520 G05408 46884 0.45 05/19/1971 

Ground (Well #2) G08999 G08386 Not Issued 0.45 11/06/1978 

Ground (Well #3) G14204 G13499 Not Issued 0.45 11/20/1995 

Surface (Dexter Lake) S30077 S23705 23721 1.00 06/20/1955 

Source:  Oregon Water Resources Department – Ground and Surface Water Rights Records 

�ote:  The water right to Well #2 was cancelled, effective 03/01/1983, as recorded by Special Order of 

the Oregon WRD Director (volume 37, pages 85–87). 

 4.4 Treatment Plant Facilities 

The Lowell WTP is a conventional-filter plant.  The basic plant processes include chemical coagulation, 

mechanical flocculation, tube-settler sedimentation, dual-media filtration, and chemical disinfection and 

conditioning.  The major system components that accomplish these processes are described in more detail 

below. 

Instrumentation at the plant includes an array of turbidity meters, pH sensors, flow meters, a chlorine 

analyzer, and other equipment.  All data from these instruments is collected and displayed on a central 

computer equipped with a supervisory control and data acquisition (SCADA) system, which receives and 

processes data from the entire water system.  When operating normally, the plant processes 163 gpm of 

raw water with turbidities typically ranging from 2–5 NTU throughout the year. 

Raw Water Supply, Intake, and Pumping 

The source of water supply for the City of Lowell is Dexter Lake (or Reservoir).  This lake is actually a 

broadened portion of the middle fork of the Willamette River, which is a major tributary for the Columbia 

River.  The existing intake from Dexter Lake is located near the covered bridge on the county causeway. 

In 1999, a letter was sent from the Army Corps of Engineers to Lee Engineering, Inc. (the designers of the 

Lowell WTP rehabilitation/upgrade in 2001), specifically indicating that the intake structure was 2 ft wide 

and deep, and 3 ft high, and that it was securely fastened at a depth of 15 ft to the center pier on the east 



Section 4 City of Lowell 

Existing Water System Water System Master Plan Update 

  

  

4-4 HBH Consulting Engineers, Inc. 

(upstream) side of the bridge from the city to State Highway 58.  The intake is screened on three sides, 

each side being 36 in by 23 in, with a total screen area of approximately 17 sq ft. 

Other documents and the WTP operator state that the intake line is about 2500 ft in length and comprised 

of 10-in diameter Schedule 80 PVC pipe.  The intake screen, which was replaced in 2005, is fabricated 

from stainless steel (of 3-mesh 14-gauge construction) and is annually inspected.  The screen openings 

size is currently unknown, and there are no systems in place to automatically or remotely clear the screen 

of accumulated debris. 

There are two intake pumps located in the raw water supply room of the WTP.  Only one of these pumps 

(the newer pump) is currently utilized to draw water from Dexter Lake.  The older pump, existing prior to 

2001, has a 400 gallon per minute (gpm) capacity at 20-ft total dynamic head (TDH) and is driven by a 

7.5 horsepower (HP) motor.  This pump sits idle because of problems with maintaining a proper seal 

during operation.  The newer pump, added after the plant upgrade, has a 200 gpm capacity at 37-ft TDH 

and is driven by a 2.5 HP motor.  Both of these pumps are of centrifugal type. 

�ote:  Both the intake and distribution pump performance characteristics reported herein are based upon 

stated specifications taken from the “City of Lowell Water Treatment Plant Rehabilitation” design plans, 

since documentation of engineering analyses for the rehabilitation/upgrade were not available. 

Chemical Pre-Treatment and Rapid Mix 

After being discharged from the supply pump, the raw water enters a 6-in chemical injection header.  

Originally, the upgraded WTP was designed and built with the capability to introduce several chemical 

conditioners to pre-treat the raw water for coagulation, flocculation, disinfection, and eventual filtration.  

These potential conditioners included: 

 • Various Polymer Coagulants 

 • Liquid Alum – Al2(SO4)3 

 • Soda Ash – Na2CO3 

 • Potassium Permanganate – KMnO4 

 • Gaseous Chlorine 

However, it was later learned that a different set of chemical conditioners could accomplish the required 

pre-treatment, and that potassium permanganate (a strong oxidant utilized to alleviate the presence of 

algae from the lake source) potentially results in operational difficulties, including the creation of “pink” 

water. 

Pre-chlorination was also discontinued because of the relatively-high total organic carbon (TOC) levels in 

the raw water and concerns about the formation of potentially-harmful disinfection byproducts (DPBs). 

Currently, the only chemical conditioners utilized for pre-treatment are: 

 • Polyaluminum Chloride Sulfate (SternPAC™) 

 • Powdered Activated Carbon 

The SternPAC polymer serves as a coagulant to aid in the flocculation process.  It has little impact upon 

pH levels and offers effective performance in cold water.  The powdered activated carbon is utilized only 



City of Lowell Section 4 
Water System Master Plan Update Existing Water System 

  

  

HBH Consulting Engineers, Inc. 4-5 

during the summer months to improve taste and odor related to the presence of algae. 

Following the chemical conditioning processes, the pre-treated water then enters a 6-in static mixer tube 

for the rapid mix process. 

Slow Mix and Solids Contact Clarification 

After exiting the static mixer tube, the pre-treated water leaves the supply pump room and is delivered 

into a slow mix chamber for mechanical stirring at approximately 50 rpm in order to further enhance 

flocculation.  This chamber has a hopper-like shape that, due to gravity and the stirring action, funnels the 

accumulated floc downward to pass beneath a redwood baffle that essentially separates the chamber from 

the clarifier tank.  The passage below the baffle occurs through a restricted opening that serves to partially 

entrap the accumulated floc and thereby forms a “sludge blanket”, which extends into the clarifier tank 

and achieves a certain “straining effect” as the pre-treated water flows through it.  Except for removal due 

to annual inspections or blanket thickness maintenance, this blanket should remain intact for optimal 

clarification (hence, the designation solids contact clarifier). 

As the pre-treated water travels on into the clarifier tank, natural uplift (in a finite tank) causes the water 

to move upward through tube settlers, promoting sedimentation of heavier impurities onto the tubes.  At 

this stage, the topmost layer of water in the tank is the purest.  This water is then “skimmed off” by means 

of fiberglass-reinforced plastic (FRP) weir plates and is conveyed to the filter cells by means of collection 

troughs.  The weir plates are adjustable and have a typical 90° “V-notch” design. 

There is about 217 sq ft of tube settlers and about 45 ft of FRP weir plates (three collection troughs with 

two weir plates mounted lengthwise along the sides of each trough, each weir plate being 7.5 ft long).  

Like the slow mix chamber, the clarifier tank has a hopper-like shape.  The length of this tank is about 

25.5 ft and the cross section of this shape is about 104.1 sq ft, yielding a volume of approximately 2655 

cu ft for the clarifier tank.  As a result, for a nominal treated water flow rate of 163 gpm, the theoretical 

clarifier detention time is approximately 2 hours. 

Filtration and Backwashing 

As water enters the top of the filter bed, gravity pulls the fluid down through the filter media.  Larger floc 

particles are caught higher up by the coarser media grains.  Smaller floc particles are caught lower down 

by the finer media grains.  Over time, the effectiveness of the filter will diminish due to trapped particles 

within the media.  As a result, the filter media must be periodically cleansed of these impurities, and this 

cleansing is accomplished through backwashing, during which the water flow direction through the filter 

is reversed.  This flow reversal causes the layers of media to expand, enabling the grains to rub against 

each other and thereby scour the filter.  The particles released from the filter media during backwashing 

are typically flushed into an outflow system and transported to a sludge containment area or backwash 

settling tank.  Surface washing of the filter beds is also accomplished during backwashing by means of 

rotating sprinklers that spray water downward from above the filter beds. 

Although three filter cells are available, only two of these cells contain filter media and underdrains.  

Each bed has a filtration area of 57.5 sq ft and is rated for 3.5 gpm per sq ft, yielding a filtration capacity 

of about 200 gpm per filter.  Both WTP records and communications with the operator have revealed that 

the plant is ordinarily operated utilizing only a single filter bed at a time and at a nominal flow rate of 163 

gpm.  The alternating duty cycles for the filters are dictated by the backwash intervals, which occur every 

two to three days.  The WTP records also indicate that the filter performance target of 0.3 NTU or less (a 

measure of turbidity of the finish water) is consistently and easily met. 



Section 4 City of Lowell 

Existing Water System Water System Master Plan Update 

  

  

4-6 HBH Consulting Engineers, Inc. 

Each filter bed is of the dual-media-type and sits upon a Leopold Universal® Type SL™ underdrain with 

an Integral Media Support® (IMS) Cap, an effective filter system configuration which has been widely 

adopted in modern conventional WTP designs.  The upper and lower media layers consist of anthracite 

coal and a sand mixture, respectively.  These layers directly rest upon the IMS Cap, which is simply a 

porous plate fabricated of high density polyethylene (HDPE) beads sintered together.  This arrangement 

eliminates the need for supporting gravel, thereby allowing for deeper media depth within the filter cell. 

When the filter beds have been backwashed, it is prudent to temporarily divert water to waste disposal 

immediately after forward filter operation is resumed (a practice known as filter-to-waste).  The reason 

for this practice is that a filter bed may retain loose impurities immediately following a backwash, and so 

contaminants then could be carried into the clearwell.  A brief period of filter-to-waste operation ensures 

that the water exiting the filter is sufficiently clarified before entering the clearwell and ultimately the 

distribution system. 

The backwashing and filter-to-waste processes at the Lowell WTP are manually accomplished utilizing 

existing system pressure along with pipes and valves in the piping gallery.  A single filter is backwashed 

at a flow rate of 1,000 gpm for about 8 minutes.  This much larger flow rate is achieved with finish water 

externally supplied by the storage reservoir.  During the filter-to-waste operation, the 163 gpm flow rate is 

resumed, but the duration of this operation can vary considerably, from 6 to 45 minutes depending on 

turbidity levels. 

Disinfection and Chemical Post-Treatment 

After being filtered, the water is disinfected with chlorine by injection in gaseous form (although capable, 

the Lowell WTP does not utilize pre-treatment chlorine injection).  The chlorine is introduced by means 

of a Wallace & Tiernan V-100 chlorinator coupled to a single 150-lb gas cylinder and a rotameter rated to 

feed up to 4 ppd.  A Hach CL17 free-residual chlorine analyzer monitors chlorine residuals, with samples 

continuously taken from the outlet pipe of the clearwell.  Typically, a chlorine residual of 0.80 mg/L is 

maintained in the clearwell with a gaseous chlorine feed of 2 ppd. 

The chlorine contact chamber (clearwell) is a concrete tank structure located under the plant building.  

The original clearwell was modified in 2001 to include baffling at the inlet as well as minor intermediate 

baffling to promote a serpentine flow path.  The water depth in the clearwell varies between the high and 

low-float switches, currently with a high depth of 6-ft 2-in and a low depth of 3-ft 6-in.  Because of the 

presence of an angled wall separating the clarifier tank from the clearwell, the geometry of the clearwell 